

## 大腸がんレジメン

療法名	投与量	投与日	投与期間
mFOLFOX6	L-OHP 85mg/m <sup>2</sup>	day1	2週毎
	I-LV 200mg/m <sup>2</sup>	day1	
	5-FU(急速) 400mg/m <sup>2</sup>	day1	
	5-FU(持続) 2,400mg/m <sup>2</sup>	day1	
Bmab+mFOLFOX6	Bmab 5mg/kg	day1	2週毎
	mFOLFOX6	day1	
Cmab+mFOLFOX6	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1,8	2週毎
	または500mg/m <sup>2</sup>	day1	
	mFOLFOX6	day1	
Pmab+mFOLFOX6	Pmab 6mg/kg	day1	2週毎
	mFOLFOX6	day1	
FOLFIRI	CPT-11 150mg/m <sup>2</sup>	day1	2週毎
	I-LV 200mg/m <sup>2</sup>	day1	
	5-FU(急速) 400mg/m <sup>2</sup>	day1	
	5-FU(持続) 2,400mg/m <sup>2</sup>	day1	
Bmab+FOLFIRI	Bmab 5mg/kg	day1	2週毎
	FOLFIRI	day1	
Cmab+FOLFIRI	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1,8	2週毎
	または500mg/m <sup>2</sup>	day1	
	FOLFIRI	day1	
Pmab+FOLFIRI	Pmab 6mg/kg	day1	2週毎
	FOLFIRI	day1	
FOLFOXIRI	CPT-11 165mg/m <sup>2</sup>	day1	2週毎
	L-OHP 85mg/m <sup>2</sup>	day1	
	I-LV 200mg/m <sup>2</sup>	day1	
	5-FU(持続) 3,200mg/m <sup>2</sup>	day1	
Bmab+FOLFOXIRI	Bmab 5mg/kg	day1	2週毎
	FOLFOXIRI	day1	
mFOLFOXIRI	CPT-11 150mg/m <sup>2</sup>	day1	2週毎
	L-OHP 85mg/m <sup>2</sup>	day1	
	I-LV 200mg/m <sup>2</sup>	day1	
	5-FU(持続) 2,400mg/m <sup>2</sup>	day1	
Bmab+mFOLFOXIRI	Bmab 5mg/kg	day1	2週毎
	mFOLFOXIRI	day1	
CapeOX(XELOX)	L-OHP 130mg/m <sup>2</sup>	day1	3週毎
	Capecitabine 1,000mg/m <sup>2</sup> /回,1日2回	day1~14	
Bmab+CapeOX	Bmab 7.5mg/kg	day1	3週毎
	CapeOX	day1~14	
Bmab+Cape	Bmab 7.5mg/kg	day1	3週毎
	Capecitabine 1,000mg/m <sup>2</sup> /回,1日2回	day1~14	
SOX	L-OHP 130mg/m <sup>2</sup>	day1	3週毎
	TS-1 40mg/m <sup>2</sup> /回,1日2回	day1~14	
Bmab+SOX	Bmab 7.5mg/kg	day1	3週毎
	SOX	day1~14	
CAPIRI(XELIRI)	CPT-11 200mg/m <sup>2</sup>	day1	3週毎
	Capecitabine 800mg/m <sup>2</sup> /回,1日2回	day1~14	
Bmab+CAPIRI	Bmab 7.5mg/kg	day1	3週毎
	CAPIRI	day1~14	
IRIS	CPT-11 125mg/m <sup>2</sup>	day1,15	4週毎
	TS-1 40mg/m <sup>2</sup> /回,1日2回	day1~14	
	Bmab 5mg/kg	day1,15	
Bmab+IRIS	CPT-11 125mg/m <sup>2</sup>	day1,15	4週毎
	TS-1 40mg/m <sup>2</sup> /回,1日2回	day1~14	
	Bmab 5mg/kg	day1,15	
Pmab+IRIS	Pmab 6mg/kg	day1,15	4週毎
	CPT-11 125mg/m <sup>2</sup>	day1,15	
	TS-1 40mg/m <sup>2</sup> /回,1日2回	day1~14	
Cmab+CPT-11	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1,8	2週毎
	または500mg/m <sup>2</sup>	day1	
	CPT-11 150mg/m <sup>2</sup>	day1	
Cmab	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1	1週毎
	または500mg/m <sup>2</sup>	day1	2週毎
Pmab+CPT-11	Pmab 6mg/kg	day1	2週毎
	CPT-11 150mg/m <sup>2</sup>	day1	
Pmab	Pmab 6mg/kg	day1	2週毎
	I-LV 200mg/m <sup>2</sup>	day1	
FL(Infusional 5-FU+I-LV)	5-FU(急速) 400mg/m <sup>2</sup>	day1	2週毎
	5-FU(持続) 2,400mg/m <sup>2</sup>	day1	
	Bmab 5mg/kg	day1	
Bmab+FL	Bmab 5mg/kg	day1	2週毎
	FL	day1	
Cmab+FL	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1,8	2週毎
	または500mg/m <sup>2</sup>	day1	
	FL	day1	
Pmab+FL	Pmab 6mg/kg	day1	2週毎
	FL	day1	
Bmab+TAS102	Bmab 5mg/kg	day1,15	4週毎
	TAS102 35mg/m <sup>2</sup> /回	day1~5,8~12	
Bmab+UFT+LV	Bmab 5mg/kg	day1,15	4週毎
	UFT 300mg/m <sup>2</sup>	day1~21	
	LV 75mg	day1~21	
Bmab+S-1	Bmab 7.5mg/kg	day1	3週毎
	TS-1 40mg/m <sup>2</sup> /回,1日2回	day1~14	
RAM+FOLFIRI	RAM 8mg/kg	day1	2週毎
	FOLFIRI	day1	
AFL+FOLFIRI	AFL 4mg/kg	day1	2週毎
	FOLFIRI	day1	
Cmab+Encorafenib+Binimetinib	Cmab【初回】400mg/m <sup>2</sup> 【以降】250mg/m <sup>2</sup>	day1	1週毎
	Encorafenib 300mg/body,1日1回	連日	
	Binimetinib 45mg/body/回,1日2回	連日	